TSDZ2 R E B A%

TSDZ2 Central Motor Drive System

Install Manual

S P b el DX [ e 2R b AT PR 2

Suzhou Industrial Park Tongsheng Bicycle Co,.Ltd



HHE FE LS AC R
Motor Installation Process

1 BHl&R%E

S LR EL T HEN BAT A TOEE, KRN 68mm [ Ul A, Wbl
B 11mm, & 1.

Step 1. Push Motor BB axle inside BB tube(68mm) as per picture below, the exposed axle length
on the left side is 11mm as Pic 1

11m

Push Motor BB axle
inside BB
tube(68mm) as per
arrow direction, the
exposed axle length
on left side is 11mm
asPic 1

Picl
Sk A neRi. Wi 2
Step 2. Install Securing plate. Please refer to Pic2.

1. g n st e AE i 10m -

1. Putsecuring plate onto BB axle.

2. PR AR A I s S v B AL 1)

2. Put 2 washers between motor and securing plate.

3. FHBAS M5X 16 [ A 7S A IR ET 4 it 15 vh s e L 5

3. Tighten the securing plate and the motor with two M5< 16 screws.

1.Put securing plate
onto BB axle.

3. Tighten the
securing  plate
and the motor

with two M5 X
16 screws.

2. Put 2 washers
between  motor

and securing
plate.

A




Wb K M3B5IEREER PR L, MR T RITE, B JI00 40N « m. W& 3
Step 3. Screw the M33.5 nut onto the BB axle, using an affiliated wrench by 40N « m torque.
Please refer to Pic3.

Screw the M33.5 nut onto
the BB axle, using an
affiliated wrench by 40N *m
torque.

Pic3
FVL: [ 42, Wi 4.
Step 4. Fix the main body of the Motor onto bike-Frame. Please refer to Pic4.
1. M8*40 MRS ] HERL [ & Jomirh B sl E ARl TR
1. Install the fixing block onto the motor with  M8*40 bolt, do not tighten.
2. J11 M8*45 [ [ SR T 2 ok o] v e By [ s e b (RS ] 4 K
2. Using a M8 * 45 bolt and the hang-plate to tighten the fixing block and motor.

Install the fixing
block onto the

motor with
M8*40 bolt, do
not tighten.

Pic4

& B Fixing
block)

AP F 40N « m [f 7% M8*40 [FIRE] (IRZMi%). wiE 5
Step 5. Tighten the bolt with 40N.m torque force. Please refer to Pic5.

Using a M8 *
45 bolt and
the
hang-plate to
tighten  the
fixing block
and motor.




Tighten the bolt with
40N.m torque force

Pic5

WND e R, WK 6.

Step 6. Install arm-cranks.

F M8X 14 /N MURAET e e A i, BiSE 474 40N » m.

Using M8 X 14 bolts to install the arm-cranks.  The locking torque is 40N.m.

Using M8 14 bolts to
install the arm-cranks.
The locking torque is
40N.m.

Pic6

2 X F=3E Display Installation Process

Fob GR. WK T

Step 1. Install VLCD5 display. Please refer to Pic7.

I 24> MAX 14 WS EIFESRIRET A 2 A M4 FT7 IR RERASCR [ 72 78 K s A B 4k

Install the LCD display onto the handlebar using 2pcs of M4 X 14 bolts and 2pcs of M4 nuts
TG @ 32, AR .

The bracket isgp 32 with adjust rings for different handlebar sizes. 7Y




Pic7

B0 R TRAETC. WA 8.
Step 2. Install left hand remote control buttons. Please refer to Pic8.
H 24~ M2.5X 10 P /N # [RIAT S BB TR 4V OR8] e 7 B Ao B Ak

Pic8

3 FEiREREE LI Detective sensor Installation

b Bk
P RR L1 K 7 T A e S e [ 52 AE - A 1 X s

Install the detective sensor onto the bike rear fork with two ribbons as shown below




. M4 25T M4 bolt fUi4M )= magnetic steel base

15 3% 37 sensor base

fGENTHT magnet surface

0

‘ 1% % sensor F

Pic9

8. BERIANJEE  install magnet steal
BEREAN R 2B Jr e dm 4k b, ELREAN T 9 17 42 /8 2% s install the magnet steal onto the rear fork,
facing the detective sensor

B TN S A AR EE B Adjust the distance between sensor and magnet steal
B AT AR AT I S WA T R BE B AN KT Bmm, AR5 BB M4 IRET .

The distance between the sensor and the magnet steal should below 5mm.  Tighten the M4 bolt.

4 RIFEFE  System connection
F— BERER SRR LR Step one:  connect the display and operation button.




B0 KR RSB OCR I RE b, ARG AT LA HET LR Step two: insert the
brake-levers plugs into the display. The brake-levers are optional.

F00 BRSSP E EHLEERGLS; Step three: connect the main motor and the display

VU MR B S P E F LI 45 s Step four: connect the main motor and the

detective sensor




S0 K E AL PR YRR B H i . Step five: connect the motor and the battery




e K]

System connection




50.2

202

AL 2k ST

150
68
34
14
1 %W
| | = —
e . gu :
4 3 .
AT =
_ D18
] : I
= | —
105 |




TSI .

Parts List

1. FEHEHL center motor 16

2. VLCD5 {3 display 1 H

3. VLCD5 % i #5248 display bracket (¢ 32) 14}

4, KEFHAEFFXK  lefthand operator 1 -

5. A4 brake-lever 1 fi(optional)

6. AHifLEEE detective sensor 1 E

7. JN#EKR securing plate 1 f¢

8. M33.5mm i#£}; bolt 14

9. [HEHM hanging plate 1 4

10, [H5E4k securing block 14

11, M8 X 45 [73k1%4] roundhead bolt 1 4™

12, M5X 16 W NAIIR%]  Hexagon socket head bolt 2 4>

13. ®5X5 44 Aluminum washer 2

14, LHZHETH wrench 14

15. Hi# 170MM  crank-arm 1 (1 set)

16. VLCD R WM (Fp530)  display manual (Chinese&English) 1 A
17, TSDZ2 W EHHLRGEEM TN (Fh9E30)  center motor install manual 1 A

FhM Tk X FBZENABRAT  (Suzhou Industrial Park Tongsheng Bicycle Co,.Ltd)
Motk F5 M kel X Ik i 1875-8 5 (Address: Tongda road 1875-8, Suzhou city. China)
Mi4: 215124  (P.C.215124)

W 11k (website):  http://www.tshicycle.net

Hi1E: 86-0512-66980056 (Tel.: 86-0512-66980016)

tE1: 86-0512-65966187 (Fax: 86-0512-65966189)

E-mail address: edwardlee@126.com



mailto:edwardlee@126.com

